
 March 2021 

 

 
P3 Financial and Transactional Advisor 

MOYOCK REGIONAL 
WASTEWATER 
TREATMENT PLANT 
CURRITUCK COUNTY 
 
A proposal from the multidisciplinary advisory team comprising: 

 

Project Finance Advisory Limited (“PFAL”) 
Hawkins Delafield Wood 
WSP  

 

 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

   



 

751 E. Blithedale Ave #2036 
Mill Valley CA 94942 

(415) 580 5202 
www.pfalimited.com 

March 8 2022 

 

Crystal Owens 
Contract Purchasing Agent 
The County of Currituck, North Carolina 
Via email 
 

Proposal to Provide Public-Private Partnership (P3) Financial and Transaction Advisor Services 

 

Dear Ms Owen, 

On behalf of Project Finance Advisory Limited (“PFAL”), I am pleased to provide our proposal to act 
[...]
therefore, an on-site wastewater treatment plant was required prior to discharging into the municipal collection system.  



 
GLENN BOTTOMLEY, PE 
Project Manager   

 

Page 1 of 3  

 

 
Years with the firm 

34 

Years total 

36 

Professional 
registrations 

Professional 
Engineer: Virginia 
(0402023299) 

 
____________________ 

CAREER SUMMARY  

Glenn Bottomley is a senior supervising engineer who has managed a diverse 
range of infrastructure construction projects with an aggregate construction 
value totaling over $200 million. His experience includes preparing quality 
bidding documents complying with the latest Virginia Beach standards and 
specifications that result in positive outcomes in the final cost of construction 
projects and meeting schedules. Glenn has worked across stormwater and 
wastewater for his entire career.  

Glenn has managed a very diverse range of infrastructure projects with an 
aggregate construction value totaling over $250 million.  He has managed 
projects consisting of sanitary pump stations and sewer conveyance, water 
conveyance, stormwater pump stations and ocean outfalls, flood protection 
and resilient infrastructure, stormwater management, large highways, urban 
roadways, neighborhood revitalization, drainage improvements, bridge 
replacement projects, transit facilities, and port facility improvements. 

EDUCATION 

BS, Civil Engineering, Old Dominion University 1986 

 

PROFESSIONAL MEMBERSHIPS 

American Society of Civil Engineers 

 

PROFESSIONAL EXPERIENCE 

North Beach Stormwater, Pump Station and Ocean Outfall | City of 
Virginia Beach | Virginia Beach, VA  

Project manager for the planning, design, construction documents, and 
contract administration for this project consisting of: large diameter collection 
system, 60,000 gallon-per-minute submersible stormwater pump station, 
2,000 linear feet of 48-inch lined PCCP subaqueous force main ocean outfall, 
microtunnel evaluation, EPA SWMM computer simulation model, Watershed 
Evaluation Study, VMRC environmental permitting, public utility relocations, 
architectural design for pump station generator building and landscaping 
consistent with the oceanfront resort community environment, phased 



 
GLENN BOTTOMLEY, PE 
Project Manager   

 

Page 2 of 3  

 

construction and detailed estimates to meet budgetary constraints, and public 
participation with civic leagues and residents.   

HRSD System Metering, Phase IV | Hampton Roads Sanitation District | 
Hampton Roads, VA 

Project manager for the planning, design, preparation of bidding documents, 
and construction services for the installation of 53 flow meters and pressure 
sensors on interceptor force mains across seven jurisdictions for the Hampton 
Roads Sanitation District (HRSD) for their Master Meter Program.  The WSP 
Team successfully met the aggressive schedule of the EPA-driven consent 
order requirements that 16 municipalities signed on to.  The meter 
installations provide data for the Regional Wet Weather Management Plan 
and information on the integrity of the HRSD system and for calibration of the 
hydraulic model.  The southside contract awarded was one of the most 
challenging contracts that involved working with multiple municipalities and 
required the design of large diameter line stop and bypasses and addressing 
the impacts of construction in congested urban principal arterials. 

Shore Drive Drainage Improvements and HRSD Relocation with Line 
Stop & Bypass | Virginia Beach Public Works Stormwater and Roads 
Divisions and HRSD | Virginia Beach, VA  

Project manager for the planning, design and preparation of construction 
documents for a 16-inch HRSD line stop and bypass that was successfully 
constructed in late 2020.  The WSP design coordinated the requirements of 
Virginia Beach Public Works Stormwater, VB Roads Divisions and HRSD.  WSP 
met the aggressive schedule and coordinated the construction of a future 
force main connection and the future HRSD/City connection point. 

South Battlefield Boulevard Sewer Conversion Project | Chesapeake 
Public Utilities | Chesapeake, VA  

Project manager for providing planning, design. construction documents and 
construction inspection and administration services for converting 280 acres 
of fully developed properties from septic tank service to City sanitary sewer 
service. The project involved 14,500 linear feet of gravity sewer, 29 jack-and-
bore crossings, submersible pump station, 1,000 linear feet of 16-inch 
interceptor HRSD force main extension with a pile supported aerial creek 
crossing, Health Department approval, and property owner coordination. 



 
GLENN BOTTOMLEY, PE 
Project Manager   

 

Page 3 of 3  

 

Midtown Tunnel (MTT) 36”-inch Raw Water Line Horizontal Directional 
Drill | SKW Constructors | Norfolk, VA  

Technical advisor for 4,500 foot, 220-foot deep, crossing under the river by 
horizontal directional drill (HDD) pulled back in a single string.  The 36-inch, 
0.625 thick, welded steel pipe (ASTM A53) was coated inside and out with a 
fusion bonded epoxy with the outer wall receiving an additional abrasion 
resistant overlay.   Corrosion protection was provided by an impressed current 
cathodic protection system.  Connection to the existing system was 
accomplished with 1,200 LF and 1,500 LF of 36-inch ductile iron pipe on the 
Portsmouth and Norfolk sides of the river (respectively).  

Midtown Tunnel (MTT) 42”-inch HRSD Force Main Relocation PER and 
Protection Evaluation | SKW Constructors | Norfolk, VA  

Technical advisor for the PER preparation for relocation of HRSD FM under 
the Elizabeth River where all sewage for Portsmouth, ultimately discharges 
through this line. The line cannot be shut down, nor the flows re-
rerouted.  Ultimately, the existing HRSD force was protected during 
construction. 

 

 



WALTER 
MAHONEY 

  
 

 
 
 
 
 
 
 

 
 
 
 
 
 
 

 

 
Mr. Mahoney has experience in the technical and regulatory aspects 
wastewater infrastructure, including wastewater treatment plant and 
collection system design, construction, and operation and maintenance. Mr. 
Mahoney’s design background allows him to fully understand all technical 
aspects of major construction and rehabilitation projects. His background 
includes plant design, operations, and inspection, as well as operations staff 
training, preparation of O&M manuals, wastewater treatment system 
analysis, design and implementation of pilot-scale treatment studies, and 
industrial process water recovery and reuse. Mr. Mahoney effectively 
coordinates the O&M of wastewater collection and treatment plant systems, 
drawing upon extensive experience in the design, installation, and 
maintenance of electrical, mechanical, and instrumentation systems. 
Additional recent experience includes: pump station design, water storage 
and distribution design, construction inspection, preparation of O&M 
manuals, emergency management planning, and Resident Engineer.  Recent 
relevant experience includes design on on-call contracts including the Rhode 
Island Department of Environmental Management, Narragansett Bay 
Commission, National Park Service, and U.S. Army Corp of Engineers. He 
is a licensed municipal and industrial wastewater treatment plant operator. 

 
Professional Experience 
Disney Cruise Lines, Eleuthera Island, Commonwealth of the Bahamas: 
Design lead for the installation of a 110,000 gallon per day Membrane 
Bioreactor (MBR) plant for the treatment of domestic and commercial 
wastewaters from a new recreational facility. This facility will accommodate 
up to 2,400 daytime guests. WSP’s design included foundation work, yard 
piping, electrical, and odor control system. Effluent quality will be  better than 
10 mg/l for 5-day biochemical oxygen demand and total suspended solids, and 
following ultraviolet disinfection will be stored as reuse water for landscape 
irrigation and vehicle washing.  Facility is under construction with an 
expected completion date of late 2023.  
Hines Energy Complex Wastewater Treatment Plant Replacement, 
Bartow, Florida: Process engineer for design evaluation and record drawings 
for the installation of a 10,000 gallon per day steel package plant to treat 
domestic sewage. WSP evaluated the treatment plant design to ensure 
compliance with categorical discharge limits, and provided post-construction 
installation inspection and record drawings for the client as well as Florida 
state regulatory authorities. During operation the extended aeration plant 
achieved the effluent quality as calculated,  allowing beneficial reuse as power 
plant cooling water. 

  

Years with WSP 

14 

Total Years of 
Experience 

30 

Education 
Bachelor of 
Science 

Professional 
Registrations 

Grade 6 Municipal 
and Industrial 
Wastewater 
Treatment Plant 
Operator (MA) 

Certified Collection 
system Operator 
(MA) 

Certified Wastewater 
Laboratory Analyst 
(MA) 

OSHA 40 Hour 
Hazardous Waste 
Operators Health and 
Safety Training 

 
Professional 
Affiliations 
 

Water Environment 
Federation 

New England Water 
Environment 
Association  

Massachusetts 
Water Pollution 
Control Association  



Rhode Island Department of Administration, Eleanor Slater State Hospital, Zambarano Unit, 
Burriville: Process engineer for Wastewater characterization and investigation of sources of 
copper, zinc, and total phosphorus in wastewater, with subsequent design of improvements.  
Treatability study included evaluation of physical-chemical separation methods including 
coagulation in combination with primary settling, secondary settling, membrane bioreactor (MBR), 
MBR- reverse osmosis (RO), tertiary filtration by ultrafiltration (UF), and tertiary filtration by UF 
and RO.  Findings of study led to design of improvements including course-bubble mixing/aeration, 
new aeration blowers, tertiary treatment by UF-RO train, in-pipe UV disinfection, chemical storage 
and feed pumps, structural and electrical improvements, and new process control and 
instrumentation. Project included facility inspection and assessment, product research, budgetary 
cost estimates, design calculations, meetings with State regulators, and preparation of contract 
drawings and specifications.  
Lower Brule Sioux Tribe, Lower Brule, South Dakota: Project engineer responsible for 
preliminary engineering report and 30% design for 0.1 MGD extended aeration wastewater 
treatment plant including raw wastewater pumping, flow equalization, and disinfection to replace 
failing lagoon treatment system for a rural community of 1,400 persons. Project included facility 
inspection and assessment, product research, budgetary cost estimates, design calculations, 
meetings with Federal and Tribal officials, and preparation of drawings and specifications. 
U.S. Army Corps of Engineers (USACE), Babil Master Water and Sewer Plan, Babil, Iraq: 
Wastewater engineer with the project team preparing the $3.5 million Water and Sewer Master Plan 
for Babil Provence, Iraq. Responsibilities include on-site evaluation of wastewater treatment 
facilities, gravity sewers, and sanitary sewer pump stations with the goal of prioritizing maintenance 
efforts and identifying and protecting assets critical to maintaining services to the public. Additional 
responsibilities included recommending treatment process modifications with the goal of increasing 
hydraulic capacity and meeting revised Iraqi categorical discharge standards. Additional 
responsibilities included recommendations for wastewater treatment and collection facilities for 
urban areas currently without sanitary sewers or treatment facilities, capacity analysis of existing 
sewer system in Al Hillah, and recommendations for enhancing physical plant security. 
United States Army Corps of Engineers, Cornell-Dubilier Electronics Superfund Site, South 
Plainfield, New Jersey: design of groundwater extraction and treatment system for the removal of 
polychlorinated biphenyls (PCBs) and chlorinated organic degreasing solvents. Facility features 
included seven extraction wells, treatment of contaminated water by filtration, air stripping and 
carbon adsorption prior to discharge to surface waters. An additional aspect of the design involved 
management of hazardous materials such as asbestos containing building materials, polychlorinated 
biphenyls, petroleum impacted soils, and coal tar impacted soils. Design included extensive semi-
automated process control and instrumentation (PC&I) package including SCADA system for 
remote monitoring of extraction/treatment system. 
New Jersey Department of Environmental Protection, Municipal Sanitary Landfill MSLA-
1D, Kearney, NJ: Design of specialized pumping and pH control station to collect and convey 
landfill leachate to municipal sanitary sewer. The purpose of this system is to eliminate up to 
83,000 gallons/day of leachate flows containing volatile organic compounds, polyaromatic 
hydrocarbons, pesticides and metals to the Passaic River. Design includes web-based SCADA 
system. 
Naval Facilities Engineering Command, Camp Butler, Okinawa, Japan: Project engineer 
responsible for condition assessment and capacity analysis of installation sanitary sewer collection 
systems. Data developed incorporated into Master Plan to optimize deployment of USMC assets in 
the Pacific Theater.  Key project goals included identifying key wastewater infrastructure in need of 
rehabilitation, replacement, or relocation to meet evolving mission requirements.  Specific 
responsibilities include condition assessment, capacity analysis, review of topographic surveys, 
identification of potential impacts, design of mitigation measures to counteract potential impacts, 
preparation of a comprehensive report, and drafting conceptual design drawings. Coordination with 
project team consisting of U.S. and Japan-based A-E firms.   



 

 

 

 

 

 

 

 

 

 

 

 

 


	03_Currituck_PFAL_Main Master v4.pdf
	1. Firm Profile
	A. FIRM BACKGROUND
	B. ORGANIZATIONAL STRUCTURE
	C. TEAM EXPERIENCE – SUMMARY MATRIX

	2. Experience
	A. PROJECT EXPERIENCE – SUMMARY MATRIX
	B. PROJECT EXPERIENCE – DETAILED EXAMPLES

	3. Project Approach
	A. PROJECT BACKGROUND
	B. APPROACH – OVERVIEW
	C. APPROACH – PREPARATION STAGE
	D. APPROACH – EXECUTION STAGE

	4. Fee Proposal
	5. Conclusion
	Appendices
	APPENDIX I – PROPOSED PROJECT SCHEDULE
	APPENDIX II – POTENTIAL SOURCES OF FINANCE AND FUNDING
	APPENDIX III – FEE SCHEDULE
	APPENDIX IV – TEAM RESUMES


	04_Currituck_PFAL_Appendices.pdf
	PFAL Team Resumes - JL_Currituck.pdf
	Engagement Lead
	James Littlefair
	Managing Director
	Relevant Experience


	PFAL Team Resumes - VT_Currituck.pdf
	Engagement Lead
	Victoria Taylor
	President & CEO
	Relevant Experience


	PFAL Team Resumes - DG_Currituck.pdf
	PROCUREMENT STRATEGIST
	David Gloss
	Vice President
	Relevant Experience
	Fargo-Moorhead FlooD Diversion Project
	Lower Colorado River Authority
	Connecticut Waste-to-Energy Project
	Hawaii Health Systems Corporation
	Maui Memorial Medical Center
	Additional Projects



	PFAL Team Resumes - NM_Currituck.pdf
	Financial Modeler
	nikita Manayenkov
	manager
	Relevant Experience
	CITY OF LOS ANGELES SANITATION DEPARTMENT CLEAN WATER CAMPUS
	Sonoma County Government Center
	Santa Clara International Swim & Community recreation Center
	L.A. RIVER REVITALIZATION
	NVTA bus maintenance facility
	SR-37
	AUGUSTANA UNIVERSITY CAMPUS EXPANSION
	KANSAS CITY INTERNATIONAL AIRPORT
	confidential university healthcare project
	GILCREASE EXPRESSWAY
	C-470 MANAGED LANES
	Transform 66 (outside the beltwaY)



	PFAL Team Resumes - AS_Currituck.pdf
	Financial Modeler/Reviewer
	Andrew Shinn
	Associate
	Relevant Experience


	PFAL Team Resumes - VT.pdf
	Engagement Lead
	Victoria Taylor
	President & CEO
	Relevant Experience


	WSP Team Resumes - Brian Shell_Currituck.pdf
	CAREER SUMMARY
	PROFESSIONAL EXPERIENCE
	Years with the firm
	Years of experience
	Education
	Professional registrations
	Professional affiliations
	PREVIOUS EXPERIENCE